PN '*i;[_{i;lji.kﬁf M A
=
CNA TESTING

CNAS L0748 170014233963

OO0

NO.1120120189
= W IR &
Test Report

oL AR . At D09 24V 6Ah 144Wh

Name of Sample: /
_ﬁ.j{,$»{1 LHEHOETSWARAT

Consignor: /

S f 5
EEl 00000 00




b A TR AR AT TR 3]
o AR 4
Shanghai Research Institute of Chemical Industry

i NO. 112012018¢
Testing Co., Ltd. Test Report . 1120120189

1/11
$ 00 D09 24V 6AW 144K
Mo L Ak Chinese
Name of Sample 3 /
English
N on b5 1120120189
Sample No.
P LR TIPS T 2 bl (7P 23 73]
Consignor /
A A% TUPSNTIR S (DR £ B 28 7]
Manufacturer /
Ao 5 3 XTI R TALR DTHIaAR My deis 15 W4l fbcdE T
Low U

Test method

ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
OF DANGEROUS GOODS™ Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3

FR AR AT T RRITERN LI WRRBET I
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS™ Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3
-4
Nadaadin s, MEXE MBI
Appearance White and black Plastics cement shell
oA N 2020-12-08 ARALIE B 2020-12-11 ~ 2021-01-12
Accepted Date Test Date
R B P RLAOL s IR 4R By phili s SME RS SRR b Tl ameBl B0 L
& Altitude simulation, Thermal test,Vibration, Shock, External short
Test Items circuit, Crush, Overcharge, Forced discharge
ZRW, HAMTOAEN ORI YEMN i oRgH
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3brdbuEsk, 7 o
ek |The sample has passed the test items of UNITE g ecomﬁ;i"ndgt ions on the
TRANSPORT OF DANGEROUS GOODS” Manual of Test GYAC\ 10/11/Rev. 6
i Amend. 1 38.3
Conclusion 2 =
21:2% LN Ocfties 1y 2031 AT
e P s . =P LEIN YT
kS nf fo LY i Al Rechargeable Lithium Battery, / ;
&ii I (09)
Comment
A1 / B R A
é & -¥- 214266
onsignor Post Cod
Address ost Code
. \
Wt 7 k4 R . 74
Approver: 4 Z. Checker: Compiler:
RF B e it
Title: WL AL (Vice chief engineer)
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B R A B LAk WFAERIARAFHRT Balss g | Ak | HiE
Name of Test Standard requirement or The R It c fusi Remark
No. - Clause Number of Standard Test Resu onclusion em
WA N €O o W I iz Al e 1 kG A1 by
| 5 REAL qu)\;m\l ST/SG/AC T0/11/Rev. 15 Amend. 1 383 mm L1 . o y
Altitude A ‘ . " See Appendix | Kil
N Manual of Tests and Criveria Passed
simulation ST/SG/AC. L0/ 11 /KBev. 6 Amend. I Seetion S
383 Test 1.1
T MO0 T o B Beaiz s i [ ulal by
AT ST/SC/AC T0/TT/Rev. 66 Amend. 1 383 | W44 2
2 AR BT 2 See Appendix 2 ik /
Thermal test I\ Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Seetion o
AN, 3 Test 1.2
BN O LB B iz i i Ty wkae Ak
=3 AT ST/SG/ZAC. 10/11/Rev. 6 Amend. | 38.3 | W4 3
3 ’s fs HRT. 3 See Appendix 3 it
Vibration U\ Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section S
383 Test T.3
l({?&{}lt' LT ERIMZ MR wliGhts
HEFARY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | JLEfHK 4
bui R Lk ,
! Shock BT i ] = See Appendix 4 i /
oc UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. | Scction
38.3 Test T.4
A (R R TTIs R A
= AEFAEY ST/SG/AC.10/11/Rev. 6 Amend. 1 38.3 | fLFf:K 5
3 SHEE T 5 See Appendix 5 aH /
External short U\ Manual of Tests and Criteria Passed
circuit ST/SG/AC. 10/11/Rev. 6 Amend. | Section
38.3 Test T.5
e O ElRTTEn e it i fitn
HE ALTAEY ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 | WHE 6
6 Crush YT, 6 L See Appendix 6 ok Vi
TUus, U\ Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38. 4 Test T.6
Wi (AT ek Ttiain it b
ALFMY ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 | MK 7
7 TR RY0T. 7 See Appendix 7 &k K
Overcharge LN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.7
4*;{]_7“4 CLT e Teia Al iX4s wtaefbr
AT ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | WEHR 8
8 E%ﬂﬁlfﬁ LT 8 See Appendix 8 ik /
Forced discharge [ix vunual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
3K, 3 Test T.8
¥ R BRI IAHELIE - 20°C-24°C s IAREREE : /%
Test Environment Ambient temperature:20°C-24C;Ambient humidity:/%
Condition
BRAE /
Test Item
S arBtnL o R 7y
Subcontracted Test SOEEE / /
Condition Subcontracted | Name Post Code
Laboratory Wik / LA y
Address Tel
E-

1
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A ] RRAR BAE | i
No. Name of Testltems | Al i tude simulation
X AR “{ore 1L -
He kA I HT Before iKIE /5 After ERE # 4 B | Foq
ﬁ-‘-;‘ Sample Status /FE'% 'H-)Y&“{LLE )ﬁi— %%‘E}I\ Mass Loss | Residual Iﬁl#
Sample Mass ocCVv Mass ocv OCV  |Other
No. /g /N g IV /% 1% Event
001 | ekt | raroer [o20013 | 1447.86 | 29.10 0.0l 99.90 | O
002 | ol ol asied | 20010 | 145151 | 29.07 0. 01 99.90 | ©
003 | olnrrRe ol ase2 | 20014 | 144849 | 29,12 0. 01 99.93 | ©
004 | leEERL | 145307 | 29.14 | 1452.90 | 20.11 0.01 99.90 | o
005 | Loaxioadkt o 14684 | 29.22 | 1446.78 | 29.21 0. 00 99.97 | o
006 | oxiaREL | 1453.82 | 20.30 | 1433.76 | 29.28 0. 00 99.93 | o
007 | aiiiRAl o | 144487 | 29,28 | 1444.82 | 29.26 0. 00 99.93 | o
008 | L DOUEERL | 144937 | 29.26 | 1449.24 | 29.24 0.00 | 99.93 | o
] F,Ai‘.EThl.\ space intentionally

Si. L-i V-RA DMk R-sR F-A2K O-Rim. LMR, AME, LR, LXK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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% ) 3| A 4 AR ECSUUREN
No. Name of Test ltems Thermal test
‘.—‘ oarn "_l.",\" -
5 *:f"v%ﬂksﬁ ISR Before XA Al /Jf‘i"mk ] 4=, /R Jtie
%5 Sample Status ¥ Pi Y MW Jf‘ﬂ&‘t’,[ﬁ Mass Loss| Residual JRL%'L
Sample Mass ocyv Mass ocyv oCV  |Other
No. e N e IV 1% % | Event
CYCRU A & = el f : . .
001 A I R VAR TC AR U I R TR 0. 07 99. 01 0
WRAR . - =0 (5
002 R e | 1451461 29. 07 1150.65 | 28.79 0. 06 99. 01 0
y AT 3 i ‘ - =
003 e ool rsae | 2oz | anTs | 28084 0. 03 99. 01 0
VoA & e ; -
004 oy iRl | 145290 | 20011 1152.28 | 28.83 0.01 99. 01 0
- 20YCH 4 fu . , . -
005 | e inaiet o | 1446.78 29. 21 1415, 61 28. 94 0. 08 99. 08 0
" BB (T o Q7R 0q B
006 | sy runioet o | 1453.76 | 29.28 [ 1452.80 | 29.01 0. 07 99.08 | o
007 230YCHT A fell 9 96 5
T | 55 Fully changed | 1444082 | 20,26 | 1444012 | 29.00 0. 05 99. 11 0
& B3OV &
008 | saepdit ol 1449.24 | 29024 | 1448.62 | 28.98 0. 04 99. 11 0
ot f"ﬁfE This space intentionally

‘%’5i: L_}.&;ﬁl V_l:ﬁl ’;-\. D_ﬁ$% R‘fftﬂ F—ﬂk O-i;ﬂfﬂ!ﬁ ) Lm} q.n Lﬁ%% . il"‘t«%i . i‘ﬂ‘k °
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B . BRFE B | K

No. Name of Test Items | Vibration

s kA RIEAT Before XIG After FERE # 4, R E: )
&5 Sample Status R FROEl HE F3% W, /E | Mass Loss | Residual | &

Sample Mass ocv Mass ocv oCcVv Other
No. /2 N g A% /% /% Event
001 | emathRe 11689 | 2882 | 1147.18 | 28.82 0.00 | 100,00 | o
002 | et ol 150.65 [ 28,79 | 1450.99 | 28.78 0. 00 99. 97 0
003 | gllrERL 144778 28.80 | 1448.11 | 28.83 0.00 | 99.97 | o
004 | o WERRE 15208 | 28.83 [ 1452.57 | 28.82 0.00 | 99.97 0
005 | L ANCERRL la45.61| 2894 | 1445.97 | 28.94 0.00 | 100.00 | o
006 | ,aqiemERe o | 1452.80| 29.01 | 1452.59 [ 29.00 0.01 99, 97 0
- 20OVCE AR v .
007 | sacve rully eharged | 144412 29.00 | 1444.51 | 28.99 0. 00 99. 97 0
2300 A A ;
008 | aXWemskl o |1448.62| 28.98 | 1448.91 | 28.97 0. 00 99. 97 0

N < «iThis space intentionally
FEL left blank

FAe Xk 0-F i, R, AR, AE. ARK,

KR BRI _p A P _;)}:f"
bii: L3 V-RA.D i . Fire O-No Leakage,No Venting,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-

wissembly,No Rupture & No Fire.
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A=
7% g AR B 2 44 il
.il\o Name of Test ltems Shock
RIS AT Before KBS A
A | HaKkA G Aver | e g amx [#1a e | stae
%5 Sample Status RE | s & T35 /E | Mass Loss | Residual | 3%
Sample Mass ocv Mass ocv OCV | Other
No. g Y g vV 1% /% Event
1CYCE AN Al N
001 1CYC Fully charged 1447, 18 28. 82 11447. 12 28. 81 0. 00 99. 97 0
N IOV A /L o ,
002 1CYC Pully charged 1150. 99 28. 78 1450. 91 28.78 0.01 100. 00 0
IO el
003 | yove Pulty eharaed 1448.11 | 28.83 1448.04 | 28.83 0.00 100.00 | o
IOV 4 o
004 ICYC Fully charged 1452.57 [ 28.82 1452.53 | 28.82 0. 00 100. 00 0
; OV Rk = , -
005 | s5eve rully chareed | 1445.97 | 28,94 1445.92 | 28.93 0. 00 99. 97 0
B3OV L
006 | 250y Fully oharged | 1452.59 | 29,00 1452.51 | 29.00 0. 01 100.00 | o
007 | sievc rurie oo | 1444.51 | 28.99 | 1444.35 | 28 99 0.01 100.00 | o
008 | wsteture oea | 1448.91 [ 28.97 | 144882 | 28.96 | o.01 | 99.97 | o
.. AThis spacce intentionally
LT 47 H I plcf'llnhll'r::w] N
o 2 7 2 B
o T 0. Kb R RHAL ALK
gﬂi: L-iify V- A, D-fif 45 e ture F-Fire O-No Leakage,No Venting,
Note: L-Leakage V-Venting D-Disassembly R-Rup
No Disassembly,No Rupture & NO_F_"_E_____,__—————-—"-—_
\_

el
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SRICI Testing Co., Ltd. Test Report— Appendix 9
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A5 5 WRIA B 2 4 K
No. Name of Test Items External short circuit
W ok & Nﬂ%ﬁmﬁ%m& LA
gample No. Sample Status lax. "«‘dcrnahl “Cmpcrﬂlllrt‘ Other Event
rrvEY: [ C
1CYC A Ay "
001 1CYC Fully charged 5.7 0
10YCHe SRl »
002 1CYC Fully charged 56. 2 0
1CYC5E A Ay -
003 1CYC Fully charged n6. 9 0
1CYCHREAS At
004 1CYC Fully charged 57.4 O
—_ 25CYCE AR
005 25CYC Fully charged 57.0 O
—_ 25CYCHEA Al
006 25CYC Fully charged 56. 8 O
—_ 25CYCSEA TR L 6.0 =
007 25CYC Fully charged 20.
— 25CYCE A
008 250YC Fully charged 57.5 0
. This space intentionally left
HUFZEN blank
PR ST
P — m—
\.‘ . %ﬂ)\\ i‘
#ii; D-f2Ik R-2 L F-#2 K O‘ﬁﬁﬁt ssembly,No Fire & No Rupture-
\ote- , : -No Disa ’
Note: D-Disassembly R-Ruptur F-Fire O
¥

oo o
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A5 6 #a R B & AR ‘f‘f?“%.

No. Name of Test Items Crush
et s SR A **éfuilﬁﬁ%%iﬁ)ﬁ Py
Sample No. Sample Status Max. I-.xtcrn/uﬁtl emperature Other Event

—_—

009 - ;W:(:?.‘J i 19,5 5

010 1(‘\‘1(5‘\;;1': T?:i:& ty 19. 5 0

- g s 19.5 5

i LCYC 500 Capatity 19.5 o

£ 1(\'1Cr \:0\3(1%33:;1«\ 19.5 0

e T -

O zsc-\?cms(oi Oc:ffaé ity 19.5 o

019 zaczx?g \'50(.) f Ociﬁj:{i ty 19.5 &

- zsczx?cc‘écbnes Ocuﬁa% ty 19.5 0

i 25c2\'5é:\:scmaa 0(:';;:!2t ity 19.4 0

b 25c2\§cm:3cmf O;f;?fl ty 19.5 o

U\—F‘r‘r_l This space int:]e:ntkionally left

%ii: D-fRsk F-ALK O-RMpsk. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

el
rl'%:".:. godod g
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)22 . ex b N2 S U
No. Name of Test Items Overcharge
Houte5 R A R %
Sample No. Sample Status Other Event
1CYCHREAS el
019 1CYC Fully charged <
- 1CYC/CAS L
020 1CYC Fully charged 0
. 1CYCEA el
) L
021 1CYC Fully charged 0
0o LOYCHEA Fukll 0o
== 1CYC Fully charged
ISOVOTTAN I
oq 25CYCoE A Al
023 25CYC Fully charged 0
, 25CYCyE ATt
024 25CYC Fully charged =
o 25CYCREATH
)
025 25CYC Fully charged P
: 25CYCsE & AL
5 JeE
026 25CYC Fully charged P
DR This space intentionally left blank

. D-fiddk PRk O-TLAf4k, AALK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

el
DDDDD [
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A% . R B 2 A SO
No. Name of Test Items Forced discharge
Ry HE S0k A P
Sample No. Sample Status ’ -
I Other Event
- 1CYCHE Aol
027 1CYC Fully discharged 0
= = 1ICYCE AL
028 1CYC Fully discharged 0
09 1CYCHE AN
029 1CYC Fully discharged (0]
— 1CYCHE A AT
030 1CYC Fully discharged (0]
. 1CYCHEASTR L
031 1CYC Fully discharged 0
. LCYCHE D AL
032 1CYC Fully discharged Y
) 1CYCTE 4 Lt
033 1CYC Fully discharged 0
ICYC5EA
034 ICYC Fully discharged Y
_ 1CYCHE AR TR k.
035 1CYC Fully discharged
1CYCHSEAT M
036 1CYC Fully discharged 0
o 25CYCHE A Y He o
037 95CYC Fully discharged
25CYCoE ATl
038 25CYC Fully discharged 0
25CYCHEAT AL
039 25CYC Fully discharged o
25CYCHER I 0
040 25CYC Fully discharged
25CYCHE AT 0
041 25CYC Fully discharged
042 25CYCHE I o
25CYC Fully discharged
25CYCHE AT )
043 25CYC Fully discharged
25CYCHTEA AL (0]
044 25CYC Fully discharged
P —
25CYCHE A B 0]
045 25CYC Fully discharged
h\ - -
25CYCHE AT (0]
BiE: D-fiRdk F-Azk O0-AMfth. ALK o Fire
. . : o Fire.
Nm&'[)lsassembly F-Fire O-No Disassembly &

oo o
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HIGH POWER BATTERY PACK

andard Voltage: 2477

andard Capatity: BAb /1 Do not heat source or close to the fire

Do not short-circuit the battery

wer; 144¥h ’
nited Charging VoILage294V Do not attempt to disassemble the battery R
Pleasa use the special charger EC (€ ROWS UN3S.3

nited Charging Curest 2A -~ YE/ }
andard GB31241-2014 7 MsDs © @
Madas i china

e SR i
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